
REGIONAL WATER QUALITY CONTROL BOARD, LAHONTAN REGION 
PUBLIC HEARING SCHEDULED FOR MARCH 9-10, 2011 

TRANSMITTAL OF WRITTEN MATERIALS FOR CONSIDERATION OF CEASE AND 
DESIST ORDER NO. R6V-2011-(PROPOSED) 

REQUIRING ADELANTO PUBLIC UTILITY AUTHORITY TO CEASE AND DESIST 
FROM DISCHARGING OR THREATENING TO DISCHARGE WASTE IN VIOLATION 

OF WASTE DISCHARGE REQUIREMENTS SPECIFIED BY 
WATER BOARD ORDER NOS. R6V-2002-050 AND R6V-2009-0036 

AND IN VIOLATION OF 
CEASE AND DESIST ORDER NO. R6V-2007-24 

AND CLEANUP AND ABATEMENT ORDER NO. R6V-2010-0054 
FOR 

ADELANTO DOMESTIC WASTEWATER TREATMENT FACILITY 
AND 

ADELANTO WASTEWATER TREATMENT PLANT 

000001 



000002 



SECTION I: 

SECTION II: 
[...]
Reporting, the Discharger shall submit to the Regional Board by October 17, 2002, a 
Sampling and Analysis Plan (SAP) for consideration of approval. The SAP shall 
include a detailed description of procedures and techniques for: 

C. 

1. Sample collection, including purging techniques, sampling equipment, and 
deconUJrnination "of sampling equipment; 

ii. Sample preservation and shipment; " 
111. Analytical procedures; 
iv. Chain of custody control; and 
v. Quality assurance/quality control (QAlQC). 

Quarterly Reports 

Beginning on October 30, 2002, quarterly monitoring reports including the 
preceding infonnation shall be submitted to the Regional Board before the end of the 
month following each quarterly monitoring period. 

000049 



• 

• 

ADELANTO WASTEWATER 
TREATMENT FACILITY 
San Bernardino County 

D. Annual Report 

- 8 - MONITORING AND REPORTING 
PROGRAM NO. R6V -2002-050 
WDID NO. 6B369805001 

By March 30th of each year, the Discharger shall submit an annual report to the 
Regional Board with the following information: 

1. The compliance record and the corrective actions taken or planned, which 
may be needed to bring the discharge into full compliance with the discharge 
requirements. 

2. A time schedule for additional proposed compliance actions. 

3. Graphical and tabular data for the-monitoring data obtained for the previous 
yea,r. 

Ordered by: -----I~i......:-='-. ~-'-=:" -=--7-n~=-=·. ~.~~_. _ 

HAROLD'JlfiNGER 
EXECUTIVE OFFICER 

I' 

Attachment: General Provisions for Monitoring and Reporting . 

Dated: September 11, 2002· 

I Total Phenols using the appropriate 4-Aminoantipyrine (4AAP) Method approved by the US Environmental Protection Agency 
(US EPA), currently USEPA Method 420.1. . 

2 Use appropriate USEPA approved method that will quantify concentrations down to 0.0005 mg/L. 
3 Use either USEPA Method 625 or 8027. 
4 Analyze for the metals listed in Table II of Section 66261.24(a)(2)(A), Title 22, California Code of Regulations. Use appropriate 

USEPA approved methods with a minimum quantification limit equal to the background concentration of each metal in ground 
water. In no' case shall the quantification lhnit be more than the Detection Limits for the Purposes of Reporting (DLRs). The 
California Department of Health Services establishes DLRs for analyses conducted on samples collected from drinking water supply 
systems. 

S USEPA Method 418.1 
6 Use appropriate USEPA approved methods that will quantify concentrations down to 0.001 mg/L for hexavalent chromium and 

0.0025 mgIL for total chromium 

CS/rc/Sept2002 MRP 

oonoso 



EXHIBIT NO.2 

000051 



000052 



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
LAHONTAN REGION 

BOARD ORDER NO. R6V·2009-0036 
WOlD NO. 6B369805001 

WASTE DISCHARGE REQUIREMENTS 

FOR 
ADELANTO PUBLIC UTILITY AUTHORITY 

ADELANTO WASTEWATER TREATMENT PLANT 

_________ ----:; __ San Bernardino County __________ _ 

The California Regional Water Quality Control Board, Lahontan Region (Water Board) 
finds: 

1. Discharger 

The Adelanto Public Utility Authority has submitted a Report of Waste Discharge 
(RWD) for its Domestic Wastewater Treatment Plant. The RWD consists of 
transmittals received on July 15, 2008, September 5, 2008, October 28, 2008 and 
January 9,2009. For the purpose of this Water Board Order (Order), the Adelanto 
Public Utility Authority is referred to as the "Discharger." 

2. Facility 

The Discharger collects, treats and disposes of an average of 2.2 million gallons 
per day (mgd) of wastewater generated within the City of Adelanto. The Adelanto 
Treatment Plant receives' domestic wastewater, industrial wastewater (both 
pretreated and not pretreated). The Discharger's current treatment facility has the 
capacity to treat 1.5 mgd. The Discharger is adding capacity at its treatment plant 
by constructing a new treatment plant that will be operated in addition to the 
existing plant. The existing and new facilities will be both used by the Discharger 
until sometime in the future when the Discharger plans to divert treatment of all the 
flow to the new plant. The new plant consists of primary treatment by "Primary 
Clean Screens." Effluent from the Primary Clean Screens' is routed to a junction 
structure, where flow can be diverted to the flow equalization pond. From the 
equalization pond wastewater receives secondary treatment through a biological 
process called "Micro-media." This Order regulates discharge from the new plant. 
For the purpose of this Order, the new Primary Clean Screens and Micro-media 
plant are referred to as the "Facility". 

3. Permit History 

This Order establishes new Waste Discharge Requirements (WDRs) for discharge 
from the new Micro-media Facility. Discharge from the existing facilities is regulated 
under Board Order R6V-2002-050. 

000053 



ADELANTO PUBLIC UTILITY AUTHORITY ~ 2 -
ADELANTO WASTEWATER 
TREATMENT PLANT 
San Bernardino County 

BOARD ORDER R6V-2009-0036 
WOlD NO. 68369805001 

Cease and Desist Order No. R6V-2007-24 was adopted on August 29, 2007 to 
address influent flow limit violations, exceedance of Biochemical Oxygen Demand 
(BOD) effluent limits and discharges of waste to a non-permitted percolation pond. 
These are violations of Discharge Specifications contained in Board Order No. 
R6V-2002-050. 

4. Reason for Action 

The Discharger is constructing a new Facility at its wastewater treatment plant site. 
The Discharger proposes to treat wastewater using a new treatnlent process 
referred to as the uMicro-media" process. 

The RWD submitted by the Discharger proposes to treat an additional influent flow 
of 3.0 mgd with the new Micro-rnedia plant. This will allow the Discharger to treat a 
total flow of 4.0 MGD (3.0 MGD from the new facility and 1.0 MGD from the existing 
treatment facility) .. 

The existing plant currently discharges effluent to on-site percolation ponds. Of the 
four existing percolation ponds, one pond was not permitted under Board Order 
R6V-200.2-050. The Discharger has included discharge to the existing four ponds in 
its RWD. The Discharger has,also proposed one additional percolation pond to be 
constructed. Discharge of treated effluent from the F aGility to the four on-site 
percolation ponds and the proposed new percolation pond is authorized by this 
Order. The effluent from the new Micro-media plant is piped to discharge into any of 
five.percolation ponds independently. 

In addition, this Order establishes a schedule for a work plan for the construction of 
new monitoring wells down gradient of the plant. 

5. Location of Facilities 

The Adelanto Treatment Plant and Percolation Ponds are located within an 18-acre 
site owned by the Discharger. The site is located in the City of Adelanto at the 
northeast corner of Jonathan Street and Auburn Avenue, San Bernardino County. 
The site is located within Section 21 J T6N, R5W, SBB&M as shown on Attachments 
A and B, which are made part of this Order. 

6. Influent Waste Streams 

a. The present flow to the Adelanto Wastewater Treatment Plant is about 2.2 
MGD. The new Micro-media Filtration Plant is capable of treating up to 4.0 
MGD. According to the RWD, this plant capacity should be able to handle 
the equivalent population increase for approximately 14 years; based on 
using the average growth of about 606 equivalent capacity units per year. 

000054 



ADELANTO PUBLIC UTlLlTY AUTHORITY - 3 -
ADELANTO WASTEWATER 
TREATMENT PLANT 
San Bernardino County 

BOARD ORDER R6V-2009-0036 
WOlD NO. 68369805001 

b. Industrial Wastewater Source Control 

The Discharger has established an Industrial Wastewater Source Control 
and Pretreatment Program (Source Control Program). The programs are 
intended to reduce the amount of non-residential pollutants discharged to the 
sewer system and the Adelanto Treatment Plant. 

7. Description of Treatment Facilities 

The Facility consists of new treatment units constructed for the Micro-media 
process. The new treatment units consist of technology comprised of "Clean 
Screen" primary separators and Micro-media biological process sand filters with 
coagu\ation. The majority of the suspended particles from the incoming wastewater 
will.be filtered ·at the Primary Clean Screens. thereby reducing the BOD at the 
Micro-media sand filters. 

Influent is pumpedto the Primary CIE?an Screens through a basin within the filter 
unit. A large fraction of settleable and suspended solids are captured on the 
screens and are partially dried and blown off using a high temperature blower. 

. Dried solids are removed from the process and disposed off-site at a permitted 
landfill. The filtrate is then pumped to the Micro-media sand filters, where a small 
amount of coagulant (Poly Aluminum Chloride) is added. Air is pumped into the 
filter, primarily for the circulation of the sand bed. The treated wastewater flows 
through the sand filters and to a weir at the top of the sand filter unit. where it gets 
directed to the percolation ponds. The coagulated organics are pumped to the 
Primary Clean Screens, located at the beginning of the process. The bio-solids drop 
onto heavy duty plastiC containers at about 250/0 to 350/0 solids content. The City's 
operations staff will compost and then dispose of the dry solids to a legal disposal or re­
use location. A small amount of disinfected secondary treated effluent is used at the 
plant for washwater and maintenance activities. 

-

000055 



ADELANTO PUBLIC UTILITY AUTHORITY - 4 .. 
ADELANTO WASTEWATER 

BOARD ORDER R6V .. 2009-0036 
WDID NO. 68369805001 

TREATMENT PLANT 
San Bernardino County 

Treatment and storage systems located at the Facility are described in Table No.1. 

Table No.1 
T reatment an dS s torage .ystems 

Treatment and Storage Systems No. of Description 
Units 

Screening Existing 
Solids Storage (Durnpster) Located adjacent to Clean Screens 

l Wastewater 

I Headworks (preliminary treatment) 1 Large screening 
I Existing lined Activated Sludge 2 One existing Bio-Iac BiD-Reactor subsurface 

I 
Basins diffusion aerator basin will be converted to an 

equalization pond for the new Micro-media 
Filtration plant. 

Multi-Media Filtration 1 The system is a continuous backwash traveling 
bridge filter. 

Percolation Ponds 5 Total new and existing 
Micro-media Treatment plant 

Glean screen separator 3 The clean screen separator is a continuous belt 
which filters out settleable & suspended solid 

I 

particles froln the incoming wastewater, which in 
turn reduces the BOD to the Micromedia sand 
filters. 

I 
Micro-media sand filter wfcoagulation 12 The filtrate will receive a small amount of 
(Poly Aluminum Chloride Coagulant) trains coag,ulant . Air is pumped into the filter for 

recirculation of the sand bed. 
Sludge 

I Dewatering Centrifuge 
I, 

2 Existing centrifuges to operate in conjunction with 
i 

Dewatered-Sludge St~ 
the "primary clean screens. 

1 The Pad is constructed of Portland cement 
concrete (concrete). It includes concrete curbs 
and is constructed to drain to a sump plumbed to 

I 

the Adelanto Treatment Plant headworks. In the 
event of centrifuge malfunction, the Discharger 
may temporarily use the Pad to dewater sludge 
from the gravity thickener. 

Chlorine Tank 
\ 

1 A single chlorine tank constructed for disinfection 
of recycled water for flushing, cleaning and other 

i 

beneficial uses around the plant on~. 
Hydro-pneumatic tank 1 Disinfected effluent is stored in a 10,000 gallon 

tank from which recycled water will be used for 
flushin.fj. cleaning etc. around the plant. 

8. Description of Effluent 

The Facility is designed to produce effluent that meets a 30- day mean BOD 
effluent concentrations of 30 mg/L. These WDRs neither approve nor establish 
requirements for projects to supply recycled water for off-site users. Any person 
who proposes to use recycled water must obtain water rec\amation requirements 
separately. At this time, the Water Board has not received any such proposals from 
the Discharger for off-site reuse of the effluent. 

000056 



ADELANTO PUBLIC UTILITY AUTHORITY ~ 5 -
ADELANTO WASTEWATER 
TREATMENT PLANT 
San Bernardino County 

9. Authorized Disposal Sites 

BOARD ORDER R6V-2009-0036 
WDID NO. 68369805001 

The authorized disposal sites for the Facility effluent are the five percolation ponds, 
which are located within the 18-acre site owned by the Discharger, as shown in 
Attachment A. 

10. Treatment and Disposal Capacity 

A provision of this Order requires the Discharger to submit a Technical Report to 
the Water Board office once the flow reaches 75 percent of the design capacity 
providing information describing how the Discharger will prevent an exceedance of 
the treatment and disposal capacity. 

11. Sludge/Solids Disposal 

Solid debris (screenings) removed at the headworks of the Adetanto Treatment 
Plant are disposed of at a composting facility in Riverside County. 

12. Site Geology 

The site is located ana broad Pleistocene alluvial fan sloping gently toward the 
north and northwest. The 18-acre site is within the 98-square-mile Fremont wash 
drainage area that drains generally to the northeast eventually joining the Mojave 
River. A shallow caliche layer exists beneath the site. The bottoms of the 
percolation ponds are located below the caliche layer. Surface runoff caused by 
storms is via numerous dry washes and sheet flow across open desert. 

13. Site Hydrogeology 

The depth to groundwater beneath the site is approximately 90 feet. Table 2 below 
describes the hydrogeology beneath the site. 

Table No.2 
Summary of Hydrogeology Beneath the 18-Acre Site 

Zone Depth (F eet bgs) 
Upper aquifer (alluviat) 90 to 170 
Aquitard (Clayey soil 

I 

170 to 230 

I layer} 
Regional Aquifer 230 to < 650 

I (alluvial) 
Bedrock Starts at 650 ~ 

The full lateral extent of the Upper Aquifer is not known. Site investigation results 
indicate that its lateral dimensions are at least three miles on each side. 

000057 



ADELANTO PUBLIC UTILITY AUTHORITY .. 6 -
ADELANTO WASTEWATER 
TREATMENT PLANT 
San Bernardino County 

14. Groundwater Quality 

BOARD ORDER R6V-2009·0036 
WOlD NO. 6B369805001 

Based on monitoring reports submitted quarterly by the Discharger, the 
groundwater beneath the facility is generally suitable for all beneficial uses with 
background total dissolved solids (TDS) concentration of approximately 500 mg/L. 
SarnpHng of shallow groundwater up-gradient of the site indicates nitrate 
concentrations of approximately 5-6 mg/L as nitrogen. 

15. Receiving Waters 

The receiving waters are the groundwaters of the Upper Mojave River Valley Basin 
(Department of Water Resources Unit No. 6-42) 

16. Lahontan Basin Plan 

. The Water Board adopted a Water Quality Control Plan for the Lahontan Basin 
(Basin Plan) which became effective on March 31, 1995, and this Order implements 
the plan as amended. 

17. Beneficial Uses 

The beneficial uses of the groundwaters of the Upper Mojave River Valley Basin as 
set forth and defined in the Basin Plan are: 

a. municipal and domestic supply (MUN); 
b. agricultural supply (AGR); 
c. industrial service supply (I NO); 
d. freshwater replenishment (FRSH); and 
e. aquaculture (AQUA). 

18. Non-degradation 

State Water Resources Control Board Resolution No. 68-16 (Statement of Policy 
for Maintaining High Quality of Waters in Califomia) is ca\led the non-degradation 
objective in the Basin Plan. This objective requires maintenance of existing water 
quality unless appropriate findings are made under Resolution No. 68-16. 

There may be degradation of groundwater in the upper aquifer as a result of 
increased loading of salts and nitrogen from percolation of treated effluent if the 
Discharger continues to discharge to the percolation ponds. TDS and total nitrogen 
concentrations in the discharge to the percolation ponds exceed concentrations 
believed to be representative of the background water quality for the Upper Aquifer. 